
Granular Filtration     Fiber Filtration     Membrane Filtration     Thread Filtration
Coagulation Sedimentation     Pressure Floating Separation     pH Neutralizing

WATER TREATMENT SYSTEMS
GENERAL CATALOG

www.tohkemy.co.jp/engl ish/

CT No.EX-19 202512

■トーケミ／水処理装置 総合カタログ（改訂）表紙



TOKEHMY is a comprehensive water treatment equipment

manufacturer handling materials (filter media) for water treatment, 

as well as equipment such as chemical injection pumps, water

quality controllers, and agitators.

We provide not only these individual items, but also systems such 

as filtration units and neutralization units.

We aspire to serve as partners to water treatment engineering

manufacturers and trading companies, and as trusted advisors to 
[...]
eneral Bacteria, C

yptosporidium
, etc.



地下水・湧水・伏流水
（表流水）

原水槽

滅 菌配水

前処理
※必要に応じて

スレッド式
ろ過装置

地下水・湧水・伏流水
（表流水）

原水槽

滅 菌 配水

前処理
※必要に応じて

スレッド式
ろ過装置

地下水・湧水・伏流水
（表流水）

原水槽

滅 菌

配水

前処理
※必要に応じて

スレッド式
ろ過装置

・Ground water
・Spring water
・Subsoil water
（Surface water）

Raw water
tank Sterilizatior Water

supply
Pretreatment

* As needed

Thread type
filtration

equipment

Flow Sheet

Operating Outline

Raw water is pressed and sent from raw water inlet 
to internal part of the devise, and then filtered from 
the outside to the inside of the cassette(filter media). 
The filtered water is gathered to the collector pipe 
and flow to the filtered outlet.

Fine particles are captured on the surface and inside 
the cassette.When the set differential pressure 
value or timer time is reached, the cleaning process 
automatically begins.

1

2

Pic.1：Purified water spraying system
and cassette pack

Pic.2：Cross-section of washing 
cassette

Water purification treatment Example pictures

Corrector pipe

For washing, water flowing stops for a while and 
water drains through the internal part of the 
equipment, then the washing spray system(refer to 
the Pic.1)  sprays jet spray with high pressured jet 
water on to the cassette. It certainly removes minute 
particles piled up on the cassette surface and inside.

After finish washing all cassettes, it moves to the 
drain waste water process automatically. Waste 
water washs away the minute particles inside 
housing. When drain waste water process is 
completed, it is returned to the filtration operating 
process again and waited until the next washing 
starts.

3

4

Cassette pack

Washing pump

Raw water inlet
Drain water outlet

Filtered water outlet
Washing spray system

Wasted water outlet

MT45P-JW  Exploded view/exterior view 

 ■Other membrane filtration equipment
Please feel free to contact us if you have any inquiries of RO equipment selection.

26

【
G

ra
nu

la
r F

ilt
ra

tio
n 

/ F
ib

er
 F

ilt
ra

tio
n 】

Tu
rb

id
ity

 / 
Su

sp
en

de
d 

So
lid

s
Iro

n/
M

an
ga

ne
se

/C
ol

or
/Io

n 
Re

m
ov

al

【
Pr

ec
is

io
n 

Fi
ltr

at
io

n 
(M

em
br

an
e 

Fi
ltr

at
io

n)
】

Re
m

ov
es

 G
en

er
al

 B
ac

te
ria

, C
yp

to
sp

or
id

iu
m

, e
tc

.
W

as
te

w
at

er
 T

re
at

m
en

t
pH

 N
eu

tr
al

iz
at

io
n 

U
ni

t
W

at
er

 T
re

at
m

en
t P

la
nt

 D
es

ig
n

/ F
ie

ld
 C

on
st

ru
ct

io
n

【
Pr

ec
is

io
n 

Fi
ltr

at
io

n 
(M

em
br

an
e 

Fi
ltr

at
io

n)
】

Re
m

ov
es

 G
en

er
al

 B
ac

te
ria

, C
yp

to
sp

or
id

iu
m

, e
tc

.



Actifiber+SMF Complex System
While membrane f i l tration is suitable for 
advanced processing, it has weaknesses 
against high loads.
Therefore, in order to make the membrane, 
w h i c h  i s  t h e  m a i n  p l aye r  i n  a d va n c e d 
processing, function effectively, a fiber filter 
medium that is resistant to high-load filtration 
is standard equipment as a pre-filter. Here, 
we provide a compact system that is easy for 
customers to us.

Model PW-100PVDF PW-300PVDF

Treatment Water Volume 100m3/d 
（4.2m3/h）

300m3/d 
（13m3/h）

Standard Discharge Volume 10m3/d 30m3/d

Actifiber

Number of Filtration Towers AFU-300 × 2Towers AFU-500 × 2Towers

Filtration Pump Capacity 117L/min 327L/min

Backwash Pump Capacity 30L/min 85L/min

Roots Blower 1.2m3/min（40kPa） 3.3m3/min（40kPa）

Approximate Dimensions 2.2W × 2.5L × 2.4H 2.8W × 2.9L × 2.4H

Backwash Tank 1000L 2000L

Backwash Water Volume (Every 4 Hours) 550L/Tower 1550L/Tower

SMF Vessel Type

Number of Vessels SMF-PVDF-V40 × 1 SMF-PVDF-V40 × 3

Filtration Pump Capacity 83L/min 250L/min

Backwash Pump Capacity 166L/min 500L/min

Compressor 0.75kW 1.5kW

Air Tank Condition50L Condition80L

Approximate Dimensions 1.0W × 1.2L × 2.3H 1.0W × 1.2L × 2.3H

Unit Specifications

Flow Sheet

Actifiber + SMF Cassette System

Air Washing
Process

Backwashing
Process

Drainage
Process

Actifiber

Raw 
Water

Raw 
Water SMF Vessel System

Actifiber
SMF Vessel System

Treated Water Tank

Filtration
Process

Treated Water Tank

Filtration Process

Cleaning Process

Raw 
Water

27

【
Precision Filtration (M

em
brane Filtration)】

Rem
oves G

eneral Bacteria, C
yptosporidium

, etc.
【

G
ranular Filtration / Fiber Filtration】

Turbidity / Suspended Solids
Iron/M

anganese/C
olor/Ion Rem

oval
W

astew
ater Treatm

ent
pH

 N
eutralization U

nit
W

ater Treatm
ent Plant D

esign
/ Field C

onstruction
【

Precision Filtration (M
em

brane Filtration)】
Rem

oves G
eneral Bacteria, C

yptosporidium
, etc.



Size：Approx.2.0㎥　1600×1100×1601H　（mm）

Features

How to Decide the Settings For Each Treatment Method.

■ Unitized each equipment, no need for much space to install.
■ Easy install, minimize on-site construction works and save time for work.
■ We arrange them as cutomer requests.

● Coagulation sedimentation unit
　 Through jat test and precipitation test, choose the chemicals and investigate
　 the agitation strength, stegnation time, sedimentation velocity, turbidity
　 of treatment water, flocculation volume and sludge quantity.
● Pressure floating separation unit
　 Through jar test and floating test, choose the chemicals
　 and investigate stegnation time, floating velocity, 
　 pressurized water amount, pressurized power, 
　 air to solid ratio and others.
● MBR unit
　 According to the raw water quality and targetting quality of treated water,
　 we provide the suitable treatment system. 
　 We offer demonstration experiment with actual raw water by our test equipment.
　 Please give us your cooperation for the sample water test and on-the-spot test to decide the specification. 

Dissolved Air Flotation
Separation System

MBR Unit

▼MBR test equipment

Waste Water Treatment

WATER TREATMENT SYSTEMS

Coagulation and Sedimentation
Unit

28



Coagulation Sedimentation Unit
A water  t reatment  method  in  which 
suspended substances are flocculated with a 
flocculant and precipitated and separated by 
gravity.
Ideal for post-treatment of high turbidity raw 
water, heavy metal-containing wastewater 
and waste sludge of biological treatment.

Flow Sheet

Unit Specifications

Applications
● Treatment of wastewater containing heavy metals

● Pretreatment of filtration equipment (when raw water has high concentration)

● Solid-liquid separation of biologically treated water, etc.

M

3

1

2

M MpH

Settled mud

Treated water

P

PP

Raw water

Polymer
flocculating agent

pH adjuster Flocculants

Flocculating
tank

Settling tankReaction tank

1

2

3

Flocculating and floc formation parts

Sedimentation and separation parts

Chemical injection unit

：Inject chemicals to make the turbidity substances deposit easily

：Make the formed floc deposit and separate

：Inject pH adjuster and flocculants

Amount of Treated Water（m3/h） not more than 1.5 not more than 2.5 not more than 4.0 not more than 6.0

Approximate Equipment 
Dimensions
L×W×H（m）

4×2.1×3.4 4.4×2.3×3.7 4.6×3.0×4.1 5.3×3.3×4.4

Power-supply 3P 200V
×Approx.1.5kW

3P 200V
×Approx.1.5kW

3P 200V
×Approx.2.2kW

3P 200V
×Approx.2.5kW

Approximate Operating Mass(t) 6.1 8.7 15.0 22.1

Mud Collection Method Gravity mud collection method

Required Material Quality Reaction tank Coagulation tank Settling tank Stand　SS400

Painting
Inner surface：Non-tar epoxy resin coating after 2 types of cleaning

Outer surface: After 2 types of cleaning, rust preventive coating, polyurethane resin paint 
topcoat

* Surface loading means the amount of water(m3/m2・h) per 1 square meters.
* Design cuboid tank is possible for your request.
* With our experiences, we design the surface loading as 0.5~1.0 m3/m2・h.
* Please contact us before selecting as the amount of treatment may vary depending on the water quality.

Model：Cylindrical tubular coagulation sedimentation treatment method

29

【
Precision Filtration (M

em
brane Filtration)】

Rem
oves G

eneral Bacteria, C
yptosporidium

, etc.
【

G
ranular Filtration / Fiber Filtration】

Turbidity / Suspended Solids
Iron/M

anganese/C
olor/Ion Rem

oval
W

astew
ater Treatm

ent
pH

 N
eutralization U

nit
W

ater Treatm
ent Plant D

esign
/ Field C

onstruction
W

astew
ater Treatm

ent



Dissolved Air Flotation Separation System
A water treatment method in which air bubbles are 
attached to a relatively light and hard to precipitated, 
by gravity, suspended substance to float and separate 
it.Ideal for emulsion(oil)-containing wastewater 
treatment.

Flow Sheet

Unit Specifications

Ap
pl

ic
at

io
ns

● Paper mill : Wastewater treatment
● Steel factory :
　 Treatment of oil-containing water
● Food factory :
　 Oil treatment, turbidity removal, etc.
　 as pretreatment for biological treatment

Floating mud

Treated water
Raw water

Polymer
flocculating agent

Pressurized
flotation tank

Air

Pressed
pump unit

pH adjuster Flocculants

Flocculating
tank

Reaction tank

P P

P

P

M

MM pH1

4

2

3

M

1

2 Pressure floating separation unit

3

4

：Mix raw water and pressurized water and
　make turbidity substances float, then separate
Pressurized water unit

Flocculating and floc formation parts

Chemical injection unit

：Inject chemicals to make the turbidity substances deposit easily

：Inject pH adjuster and flocculants

：Make the pressurized water contained air with high pressure water

Amount of treated water
（m3/h） Not more than 1.0 Not more than 2.5 Not more than 5.0 Not more than 7.5 Not more than 10.0

Approximate equipment 
dimensions
L×W×H（m）

2.7×1.9×2.8 3.3×1.9×2.8 4.1×2.1×2.9 4.8×2.4×3.0 5.6×2.7×3.1

Power-supply voltage 3P 200V
×Approx 2.5kW

3P 200V
×Approx 2.5kW

3P 200V
×Approx 3.5kW

3P 200V
×Approx 5.5kW

3P 200V
×Approx 6.5kW

Approximate Operating 
Mass(t) 3.0 4.5 9.0 11.0 14.0

Mud collection method Upper mud collection method driven by a reducer

Required material quality Reaction tank Coagulation tank Pressurized flotation tank Stand　SS400

Painting
Inner surface：Non-tar epoxy resin coating after 2 types of cleaning

Outer surface: After rust preventive coating, polyurethane resin paint topcoat

* Surface loading means the amount of water(m3/m2・h) per 1 square meters.
* Design cuboid tank is possible for your request.
* With our experiences, we design the surface loading as 0.5~1.0 m3/m2・h.
* Please contact us before selecting as the amount of treatment may vary depending on the water quality

Model：Cylindrical tubular levitation processing method

30

【
G

ra
nu

la
r F

ilt
ra

tio
n 

/ F
ib

er
 F

ilt
ra

tio
n 】

Tu
rb

id
ity

 / 
Su

sp
en

de
d 

So
lid

s
Iro

n/
M

an
ga

ne
se

/C
ol

or
/Io

n 
Re

m
ov

al

【
Pr

ec
is

io
n 

Fi
ltr

at
io

n 
(M

em
br

an
e 

Fi
ltr

at
io

n)
】

Re
m

ov
es

 G
en

er
al

 B
ac

te
ria

, C
yp

to
sp

or
id

iu
m

, e
tc

.
W

as
te

w
at

er
 T

re
at

m
en

t
pH

 N
eu

tr
al

iz
at

io
n 

U
ni

t
W

at
er

 T
re

at
m

en
t P

la
nt

 D
es

ig
n

/ F
ie

ld
 C

on
st

ru
ct

io
n

W
as

te
w

at
er

 T
re

at
m

en
t



Blower

Raw water

Withdrawn sludge

MBR unit

Acid injectionHypochlorite injection

Suction
pump

Treated
water

Back wash
pump

Water drainage process
Back washing process
Air washing process
Filtration process

Ap
pl

ic
at

io
ns

● Corresponding to the wastewater 
　 increase with production increase
● Bulking measure and improvement of 
　 treated water quality
● Improvement of water quality of installed 
　 wastewater facilities
● Reuse as recycled water

MBR Unit

Flow Sheet

MBR：Membrane Bioreactor is the treatment system with immersion 
MF membrane(precision filtration membrane) into biological 
treatment aeration vessel and gain pure water by filtration under 
reduced pressure.

BODS S

Product Specifications

Features

● Resolve the problems of the wastewater increase with 
　 increased production
　 Changing to the MBR from the installed sedimentation
　 treatment equipment can correspond to them.
● Shorten the treatment time and improve efficiency
　 Filtration under reduced pressure separates solid and liquid 
　 and doesn't need any time for sedimentation and separation.
　 Besides standard biological treatment aeration vessel has the
　 MLSS as approx.2,000~3,000mg/L, the MBR vessel can make
　 the high concentrated one as approx.8,000~10,000mg/L, 
　 which means the efficient biological treatment possible.
● The treatment water quality is as good as to be reused.
　 The SMF membrane nominal pore diameter is 0.05μm, which 
　 makes the turbidity of treated water less than 1 degree.
　 It doesn't need for sand filtration as the latter part of 
　 treatment.

Unit Specifications

Model SMF-PVDF-N05 SMF-PVDF-N20

Membrane Material PVDF

Nominal Pore Size 0.05μm

Filtration Method Suction Filtration Method

Membrane Shape Hollow Fiber (Capillary Type)

Collector Tube Material ABS

Membrane Area 5m2 20m2

Module Dimensions
W618 × D45 
× H890mm

W744 × D40  
× H1,622mm

Module Weight
（Dry）2kg 
（Wet）5kg

（Dry）10kg 
（Wet）20kg

Design Flow Rate＊1

（m3/h)
0.04～0.10 0.17～0.42

Tank Water Quality 

Guideline
MLSS　8,000～10,000mg/L

Operating 

Conditions

Pressure (Recommended) -35 kPa or higher

Water 

Temperature
5～40℃

pH
During Operation3～11

During Chemical Cleaning2～12

*1 The design treatment capacity varies depending on operating conditions such as raw 
water quality, water temperature, supply pressure, and backwash conditions. This value is 
a guideline. Please consult our sales representative during design.
* Please note that oils and silicone-based defoamers may clog the membrane.

Number of Modules MBR-N05-10 × 1 MBR-N05-10 × 2 MBR-N05-10 × 3 MBR-N20-10 × 1 MBR-N20-10 × 2

Elements SMF-PVDF-N05 × 10 SMF-PVDF-N05 × 20 SMF-PVDF-N05 × 30 SMF-PVDF-N20 × 10 SMF-PVDF-N20 × 20

Membrane Area 
(m²)

50 100 150 200 400

Standard Treatment 
Capacity (m³/d) * 20 40 60 80 160

Blower Capacity 
(m³/min) 0.35 0.73 1.08 0.89 1.82

Equipment Model 1Unit 2Unit 3Unit 1Unit 2Unit

Approximate 
Dimensions (m)

W2.0 × 1.9L × 2.4H W2.0 × 3.2L × 2.4H W2.0 × 4.5L × 2.4H W2.0 × 2.1L × 3.4H W2.0 × 3.6L × 3.4H

* Varies depending on raw water quality; this value is a reference.

Target Contaminants

31

【
Precision Filtration (M

em
brane Filtration)】

Rem
oves G

eneral Bacteria, C
yptosporidium

, etc.
【

G
ranular Filtration / Fiber Filtration】

Turbidity / Suspended Solids
Iron/M

anganese/C
olor/Ion Rem

oval
W

astew
ater Treatm

ent
pH

 N
eutralization U

nit
W

ater Treatm
ent Plant D

esign
/ Field C

onstruction
W

astew
ater Treatm

ent



Model CPCModel LPC Model TPC

pH Neutralizing Equipment

Three Lineups for Different Applications

Suitable for neutralization treatment of continuously discharged wastewater.
The system receives wastewater into the neutralization tank and discharges
the amount received while neutralizing pH.

Model:  TPC   Continuous-type pH Automatic Neutra l izer

Suitable when the amount of wastewater to be discharged at one time is fixed.
A certain amount of wastewater is received into the neutralization tank, circulating
neutralization is performed, and the wastewater is discharged after neutralization is complete.

Model:  LPC  Batch-type pH Automatic Neutra l izer

Suitable for neutralization treatment of continuously alkaline wastewater.
This continuous neutralizer uses carbon dioxide (CO2) as a neutralizing agent
and requires less space than the TPC type.

Model:  CPC  Carbon Dioxide Method pH Automatic Neutral izer

WATER TREATMENT SYSTEMS

32



Raw water flows into the neutralization tank, and chemicals 
are injected and agitated according to the pH value of the 
raw water, then naturally discharged while the raw water is 
continuously neutralized. It is suitable for the treatment of 
wastewater that flows into the system continuously.
The standard pH range that can be handled in a single-stage 
treatment is pH 4 to 11. If the pH range is greater than this, a 
2- or 3-stage treatment with multiple tanks is expected, with 
coarse neutralization in the first stage and fine adjustment in 
the second and subsequent stages.

* Neutralization reactions may require more chemicals than the calculated value due to factors that inhibit the reaction of chemicals.
[...]
Supported Chemicals Sodium hydroxide, Sulfuric Acid, Hydrochloric 
Acid -

Tank material SS(TPC-01 PVC ONLY) SUS304, FRP, PVC
Painting, internal surface treatment 

methods Modified epoxy resin Rubber lining, FRP lining

External input-output
"External interlocking input 
Batch alarm output(No-voltage contact 
output)"

No External interlocking input 
Individual alarm output (No-voltage 
contact output)

Power supply voltage 3P 200V Operatable with a different voltage

Control Method pH single control(Acidic or Alkaline) pH dual control

Equipment

● Raw water pump inflow type(Circuit only)
● Neutralization tank
● Agitator for neutralization tank
● pH regulator
● pH electrode
● Common base
● Control panel
● Chemical tank
● Chemical injection pump

● Measuring tank
● Raw water flowmeter
● Raw water pump
● Raw water tank level switch
● pH recorder (with alarm circuit)
● 2- or 3-stage treatment
● Treated water return valve
● Discharge pump
● Chemical tank level switch
● Liquid barrier for chemical tank
● Neutralization tank lid
● Neutralization tank drain valve

* Please contact us for details on 2- and 3-stage equipment and other customizations.

Product Specifications

■ One-stage treatment flow sheet

34

【
G

ra
nu

la
r F

ilt
ra

tio
n 

/ F
ib

er
 F

ilt
ra

tio
n 】

Tu
rb

id
ity

 / 
Su

sp
en

de
d 

So
lid

s
Iro

n/
M

an
ga

ne
se

/C
ol

or
/Io

n 
Re

m
ov

al

【
Pr

ec
is

io
n 

Fi
ltr

at
io

n 
(M

em
br

an
e 

Fi
ltr

at
io

n)
】

Re
m

ov
es

 G
en

er
al

 B
ac

te
ria

, C
yp

to
sp

or
id

iu
m

, e
tc

.
W

as
te

w
at

er
 T

re
at

m
en

t
pH

 N
eu

tr
al

iz
at

io
n 

U
ni

t
W

at
er

 T
re

at
m

en
t P

la
nt

 D
es

ig
n

/ F
ie

ld
 C

on
st

ru
ct

io
n

pH
 N

eu
tr

al
iz

at
io

n 
U

ni
t



After receiving a fixed volume of raw water into the tank, 
this system performs pH neutralization treatment while 
agitating the water in the tank with a circulation pump, 
and discharges the water when the pH neutralization 
treatment is complete. Suitable for wastewater that is 
regularly discharged in a given volume. The guideline for 
treatment is pH 1-13.

* Neutralization reactions may require more chemicals than the calculated value due to factors that inhibit the reaction of chemicals.
   We also offer neutralization titration test using sample water. Please feel free to contact us.

Flow Sheet

Unit Specifications

Features

● Reliable design with circulation of more
　 than 3 turns/h in the tank
● Treatment time per batch: 3 to 4 hours
● Pumping is also possible in addition to 
　 natural discharge.
● Time-proportional control for optimal
　 neutralization

Ap
pl

ic
at

io
ns

● Regeneration wastewater
　 from water purification
　 equipment 
● Experimental wastewater 
● Small amount of factory
　 wastewater

Model Amount of treated 
water per batch

Capacity of 
neutralization

tank

Circulation
pump

(magnet 
pump)

Chemical injection pump
discharge rate (ml/min) Chemical 

tank
Approximate 

dimensions (m) 

Weight of 
equipment
(Approx.)

Operating 
weight

(Approx.)

60Hz 50Hz

LPC-01 0.8m3 PE 1m3
TSM-70P

0.2kW
24～120 20～100 50L

1.4W×1.85L

×1.7H
400kg 1,500kg

LPC-02 1.8m3 PE 2m3
TSM-100P

0.4kW
60～300 50～250 100L

1.6W×2.3L

×2.08H
500kg 2,600kg

LPC-03 2.7m3 PE 3m3
TSM-201P

0.4kW
60～300 50～250 100L

1.8W×2.55L

×2.25H
700kg 3,800kg

LPC-04 3.7m3 PE 4m3
TSM-211P

0.75kW
120～600 100～500 200L

1.9W×2.7L

×2.3H
900kg 5,100kg

LPC-05 4.4m3 PE 5m3
TSM-221P

1.5kW
120～600 100～500 200L

1.9W×2.8L

×2.6H
1,100kg 6,300kg

LPC-06 5.4m3 PE 6m3
TSM-221P

1.5kW
200～1,000 160～800 200L

2.1W×3L

×2.6H
1,500kg 7,700kg

LPC-08 7.4m3 PE 8m3
TSM-221P

1.5kW
200～1,000 160～800 500L

2.2W×3.1L

×3.1H
1,700kg 10,200kg

LPC-10 9.3m3 PE 10m3
TSM-231P

2.2kW
200～1,000 160～800 500L

2.5W×3.3L

×3.15H
2,000kg 12,500kg

MV

LA LC

P1

pH

pH electrode

pHIC
pH controller

Chemical tank

P2

Raw water

Treated
water

HH

* Optional without neutralizer tank base is possible.

Level switch

Electric
discharge valve

Neutralization tank*

Chemical
injection

pump

Circulation
pump

Standard specification Option

Installation Location Indoor Outdoor

Raw Water 

Temperature
Max 40℃ -

Supported Chemicals
Sodium hydroxide, Sulfuric Acid, 

Hydrochloric Acid
-

Tank Material PE FRP

External Input-Output
Batch alarm output 

(No-voltage contact output)

Individual alarm output 

(No-voltage contact output)

Power Supply Voltage 3P 200V Operatable with a different voltage

Control Method pH single control (Acidic or Alkaline) pH dual control

Equipment

● Raw water pump inflow type(Circuit only)
● pH regulator
● pH electrode
● Chemical tank
● Chemical injection pump
● Control panel
● Neutralization tank level switch HH, M, L

● Raw water flowmeter
● Raw water pump
● pH recorder (with alarm circuit)
● Discharge pump
● Chemical tank level switch
● Liquid barrier for chemical tank
● Treated water return valve
● Neutralization tank drain valve

* Please contact us for other customization.

Product Specifications

Batch-Type Automatic pH Neutralizer

Model: LPC

35

【
Precision Filtration (M

em
brane Filtration)】

Rem
oves G

eneral Bacteria, C
yptosporidium

, etc.
【

G
ranular Filtration / Fiber Filtration】

Turbidity / Suspended Solids
Iron/M

anganese/C
olor/Ion Rem

oval
W

astew
ater Treatm

ent
pH

 N
eutralization U

nit
W

ater Treatm
ent Plant D

esign
/ Field C

onstruction
pH

 N
eutralization U

nit



Like the TPC type, this type continuously neutralizes raw 
water while discharging it. Carbon dioxide gas is used as 
a neutralizing agent. It reacts quickly and mixes easily, 
so the residence time in the neutralizing tank can be 
shorten and the installation area can be made smaller. In 
addition, even if an excessive amount of carbon dioxide 
gas is injected, the pH value will not drop below pH 5. 
Therefore, it is possible to prevent the pH value from 
dropping too low. The standard treatment range is pH 7 
to 11.

* Neutralization reactions may require more chemicals than the calculated value
   due to factors that inhibits the reaction of chemicals.

Flow Sheet

Unit Specifications

Features
● Space-saving design with retention time of 1 minute in the tank.
● Easy handling due to carbon dioxide (CO2) as a neutralizing 
　 agent, and salinity concentration does not increase.
● Optimal neutralization by PID control.

Ap
pl

ic
at

io
ns

● Boiler blow water
● Factory wastewater

Model
Amount of 

treated water
Capacity of 

neutralization tank
Raw water pump 

(self-priming type)
Gas pressure 

regulator
Gas cylinder 

rack
Approximate 

dimensions (m)

Weight of 
equipment* 

(Approx.)

Operating 
weight

(Approx.)

CPC-03 3m3/h 0.05m3
0.25kW （50Hz）
0.3kW （60Hz）

400W With 2 racks
0.95W×0.4L

×1.6H
180kg 230kg

CPC-06 6m3/h 0.1m3
0.25kW （50Hz）
0.3kW （60Hz）

400W With 2 racks
0.95W×0.48L

×1.7H
200kg 300kg

* The weight of the cylinder rack is not included.

Raw water

Treated
water

LC

P

SV

pH

Raw water
pump

Flow meter

Solenoid
valve pH controller

Neutralization
tank

Gas pressure
regulator

Gas cylinder

GPR

Raw water tank

pHIC

pH electrode

MV

*

* Treated water return
   valve is optional.

Level
switch

Treated
water
return
valve

Product Specifications

Standard specification Option

Installation 
Location

Indoor Outdoor

Raw Water 
Temperature

Max 40℃ -

Supported 
Chemicals

Carbon dioxide (Gas) -

Tank Material PVC
SS+Modified epoxy resin, 
FRP, SUS304, 
Out-door spec: SUS304

External
Input-Output

External interlocking input 
Batch alarm output  
(No-voltage contact output)

No external interlocking input 
Individual alarm output 
(No-voltage contact output)

Power Supply 
Voltage

3P 200V
Operatable with a different 
voltage

Equipment

● Raw water  pump
● Raw water flowmeter
● Gas pressure regulator
● Control panel
● pH electrode
● pH regulator

● pH recorder
　(with alarm circuit)
● Discharge pump
● Treated water return valve
● Raw water tank temperature 
　regulator
● Raw water tank level switch
● Neutralization tank drain valve

* Please contact us for other customization.

Carbon Dioxide Method Automatic pH Neutralizer

Model: CPC

36

【
G

ra
nu

la
r F

ilt
ra

tio
n 

/ F
ib

er
 F

ilt
ra

tio
n 】

Tu
rb

id
ity

 / 
Su

sp
en

de
d 

So
lid

s
Iro

n/
M

an
ga

ne
se

/C
ol

or
/Io

n 
Re

m
ov

al

【
Pr

ec
is

io
n 

Fi
ltr

at
io

n 
(M

em
br

an
e 

Fi
ltr

at
io

n)
】

Re
m

ov
es

 G
en

er
al

 B
ac

te
ria

, C
yp

to
sp

or
id

iu
m

, e
tc

.
W

as
te

w
at

er
 T

re
at

m
en

t
pH

 N
eu

tr
al

iz
at

io
n 

U
ni

t
W

at
er

 T
re

at
m

en
t P

la
nt

 D
es

ig
n

/ F
ie

ld
 C

on
st

ru
ct

io
n

pH
 N

eu
tr

al
iz

at
io

n 
U

ni
t



W a t e r  T r e a t m e n t  M e t h o d  a n d  T o h k e m y ' s  P r o d u c t  I n t r o d u c t i o n

Pretreatment
Chemical injection

Chemical Injection

Granular Filtration
Fiber FIltration

Remove Fe and Mn Decontamination
（Fiber Filtration） Ammonia Removal

SMF Cassette System

User images

Ozone

Activated Carbon

RO Membrane

SMF Vessel System SMF Naked System

Thread Type

Precision Filtration

Advanced Treatment

Post Treatment
Chemical Injection

Wastewater Treatment

➡P.19

➡P.10

➡P.11

➡P.27

➡P.21 ➡P.23

➡P.08 ➡P.15 ➡P.17 ➡P.25

Raw Water

Wastewater

Coagulation Sedimentation Pressure Floating ＭＢＲ pH Neutralizing Equipment
➡P.29 ➡P.30 ➡P.31 ➡P.32

Chemical Injection

UV（Ultraviolet）

Ion Exchange

Water Treatment System Design & On-site Construction Works

WATER TREATMENT SYSTEMS

37



W a t e r  T r e a t m e n t  M e t h o d  a n d  T o h k e m y ' s  P r o d u c t  I n t r o d u c t i o n

Pretreatment
Chemical injection

Chemical Injection

Granular Filtration
Fiber FIltration

Remove Fe and Mn Decontamination
（Fiber Filtration） Ammonia Removal

SMF Cassette System

User images

Ozone

Activated Carbon

RO Membrane

SMF Vessel System SMF Naked System

Thread Type

Precision Filtration

Advanced Treatment

Post Treatment
Chemical Injection

Wastewater Treatment

➡P.19

➡P.10

➡P.11

➡P.27

➡P.21 ➡P.23

➡P.08 ➡P.15 ➡P.17 ➡P.25

Raw Water

Wastewater

Coagulation Sedimentation Pressure Floating ＭＢＲ pH Neutralizing Equipment
➡P.29 ➡P.30 ➡P.31 ➡P.32

Chemical Injection

UV（Ultraviolet）

Ion Exchange

Water Treatment System Design & On-site Construction Works

WATER TREATMENT SYSTEMS

3838



■ Selection of filter media from water quality analysis data

　 �We will propose the specifications of the filter material from 

the water quality analysis data that the customer has. In case 

without any analysis date, we can analyze raw water to find the 

essential date.

■ Sample test at the analysis center

　 �We will propose the optimum filter media specifications by 

receiving raw water from the customer and conducting jar 

tests and water flow tests at our technical center. In case with 

any conditions to operating method and using chemicals, we 

will consider the examination way according to the customer's 

request after the consultation in advance. 

■ Field verification test

　 �Water is living. The most reliable specifications can be determined 

by conducting the verification tests at the time of water intake. 

As it is said that [a picture is worth a thousand words], it can gain 

tremendous persuasive power and trust from users.

Consultation for Filtration Systems 
& Water Treatment Equipment 
Since 1965, we have been dealing with all kinds of customers through filter media, 
from well water treatment at small water purification plants to wastewater treatment 
facilities at factories. Taking advantage of our long experience, we will propose the 
optimum filtration process to obtain the water quality requested by our customers from 
all kinds of raw water such as well water, river water and industrial water.
We offer suggestions for improvement against cutomers' troubles on existing water 
treatment equipment as well as new suggestions. Please contact us for other 
customization.
● Raw water qualities' changes.
● Getting worse of recent treatment water quality.
● Because of increase of factory's production, request for increase the amount of factory water 
　 and waste water.
● Requests for changing to the more efficient treatment system, such as the system with 
　 reducing the treatment costs.
On continueing business, there is no end to worry about water treatment.
We offer the improving treatment methods according to the customers' requests.

Filtration Systems Consultation

We will hold hearings with customers at first, on customers circumstances, such as 
current problems and targetting water quality. Not only by e-mails and telephone but 
also by online tools or our visiting on customers and users, we can make consultations. 

39

【
Precision Filtration (M

em
brane Filtration)】

Rem
oves G

eneral Bacteria, C
yptosporidium

, etc.
【

G
ranular Filtration / Fiber Filtration】

Turbidity / Suspended Solids
Iron/M

anganese/C
olor/Ion Rem

oval
W

astew
ater Treatm

ent
pH

 N
eutralization U

nit
W

ater Treatm
ent Plant D

esign
/ Field C

onstruction
W

ater Treatm
ent Plant D

esign
/ Field C

onstruction



Water Treatment System Consultation

We manufacture and sell not only filter media but also equipment such as chemical 
injection pumps and water quality measuring instruments.
In addition to the filtration equipment, we design and manufacture the various water 
treatment unit equipment. We will propose the optimum process based on our long 
experiences in order to realize the water treatment desired by the customer.

■ Design of water treatment equipment
　 We offer suggestions and designs for renewal of the deteriorated equipment 
　 or for new installation of equipment to keep the water amount with increasing the 
　 manufacturing line. It is also possible to manufacture your familiar equipments as 
　 it is or add the new efficinet ability to the equipment.
　 We design them according to your circumstances and requests.
■ Production & Management
　 We manufacture the equipment at our factories or cooperated companies.
　 We manage the production and controll the qualities, following to the procedure of 
　 ISO9002 series.
■ Installation and Commissioning
　 We install our manufactured equipment to the site (installation, piping, electric 
　 piping and so on).We do commisioning as well, for your modified use of the 
　 equipment. We decide which and how much points of working we will take charge 
　 of, through the meeting with our customers.

　　 　　  【Hearings】　　　   　　　　　 【Planning Design】　　　　　　　　  【Detail Design】

　　　　　　　　　【Production & Management】　　【Installation & Commissioning】

Tohkemy's water treatment system series
Combining our products realizes simple and efficient unit. It helps us to design the 
best type which is suit for the customers' requests, and to offer the safe and good 
operating controlling and cost performance equipment.

40

【
G

ra
nu

la
r F

ilt
ra

tio
n 

/ F
ib

er
 F

ilt
ra

tio
n 】

Tu
rb

id
ity

 / 
Su

sp
en

de
d 

So
lid

s
Iro

n/
M

an
ga

ne
se

/C
ol

or
/Io

n 
Re

m
ov

al

【
Pr

ec
is

io
n 

Fi
ltr

at
io

n 
(M

em
br

an
e 

Fi
ltr

at
io

n)
】

Re
m

ov
es

 G
en

er
al

 B
ac

te
ria

, C
yp

to
sp

or
id

iu
m

, e
tc

.
W

as
te

w
at

er
 T

re
at

m
en

t
pH

 N
eu

tr
al

iz
at

io
n 

U
ni

t
W

at
er

 T
re

at
m

en
t P

la
nt

 D
es

ig
n

/ F
ie

ld
 C

on
st

ru
ct

io
n

W
at

er
 T

re
at

m
en

t P
la

nt
 D

es
ig

n
/ F

ie
ld

 C
on

st
ru

ct
io

n



Construction Business Licence Number
Issued by MLIT（Special-24）No.15975　Water facilities work
Issued by MLIT（Ordinary-24）No.15975　Machinery installation work
Issued by MLIT（Ordinary-24）No.15975　Piping work

On-site Construction Works
We carry out not only the ［Equipment installing construction］at introducing but also the 

［Maintanance construction］after it. Also, we enhance to conduct work quality control 
accordance with ISO 9000 series procedure at the working sites. We don't charge for 
quatation and investiment at the sites basically.
Please feel free to ask the orders to us to save your time and costs on field managing.